
1935 FORMATTER CONTROL UNIT 

ILLUSTRATED PARTS CATALOG 
PN 9356 

® 
STORAGE TECHNOLOGY CORPORATION 





PREFACE 

This illustrated parts catalog contains listings and illustration of the 

replaceable assemblies, subassemblies and detail parts for the STC 

Model 1935 FCU. Part number information is accurate as of the STC 

week 7942. 

Information contained in this publication is subject to change. In the 

event of changes, the publication will be revised. Comments 

concerning the contents of this manual should be directed to the 

Publications Department at the address below. Requests for 

additional copies should be directed to the Machine Level Control 

Department. A prepaid Readers's Comment Form is provided at the 

back of the manual. 

This publication was prepared by Storage Technology Corporation, 

Publications Department, P.O. Box 98, Louisville, Colorado 80027. 

9356 

Copyright(DAU9ust 1979 

by 

Storage Technology Corporation 

All Rights Reserved 





LIST OF EFFECTIVE PAGES 

Publication No. 9356 

Issue Date: OCTOBER 1979 EC 44013 
Change Date: DECEMBER 1983 Change 18 KIT PN 94583-2 
Incorporates EC's: 42894 

Total number of pages in this document is 15, consisting of 
the following pages: 

PAGE 

Cover 
Cover Back 

i i 
iii 
iv 
v 
vi 
vi i thru i x 
x 
1 
2 
3 
4 
5 
6 
Reader's Conment Form 
Business Reply Mai ler 

9356LOE 

9356 

EC NO. KIT PN 

EC 44013 NONE 
BLANK NONE 
EC 44013 NONE 
BLANK NONE 
EC 42894 94583-2 
BLANK NONE 
EC 44013 NONE 
BLANK NONE 
EC 44013 NONE 
BLANK NONE 
EC 44013 NONE 
EC 42894 94583-2 
EC 42894 94583-2 
EC 44651 99408-7 
EC 42894 94583-2 
EC 42894 94583-2 
EC 44013 NONE 
EC 44013 NONE 

EC 42894 
KIT PN 94583-2 

DISPOSITION 

REPLACE 

REPLACE 
REPLACE 

REPLACE 
REPLACE 

iii 





TABLE OF CONTENTS 

FIGURE PAGE 

1. BASIC ASSEMBLY ....................................... .................. ... .................. ....... 2 

2. COVER ASSEMBLY, TOP REAR .................................................................. 4 

9356 v 





HOW TO USE THE ILLUSTRATED PARTS CATALOG 

GENERAL 

Illustrations always precede their parts lists, and when possible, appear on the facing page; multi-page illustrations 
and parts lists are exceptions_ Blank pages are numbered on the printed side only_ 

The first number in each list identifies the figure in which the listed parts are shown (see Arrow 1). The index 
numbers (see Arrow 2) key the parts in the figures to the related information in the list_ On subsequent pages of the 
same list, the first line repeats the figure number and gives the index of the next item listed (Arrow 3). 

3 

F HiUHI 
&INDIX 
NlJMOl1i 

PAil! 
NlIMlI1 II 

4201 HilO 1 

410()241O 1 

O()()01JOH6 

4200W01·~ 

424200210 

1 .' ,~ 4 

DU;K ASSf.MHI Y_ 1910 

Ilf CK ASSIMHl Y. 1970 

5L I I I('UHE 1 1 FOR NfiA 
CLlANEfl BLOCK ASSfMll1 Y 
HJTIBOT ASSf'MBI Y 
CAl'S 1 AN WHf II 

.------.--------,--------------------- 34 

tH ~CHIPII{)N 33 
"1(JlJH~ 

PAlH 
& INIlIX NUMRlH 
NUMBI Ii I / I 4 f----+-----+----------.- . -.-------------

r' '" 4]024!JOO b 

470(JR~10 7 

CABl [ ASS! MBl Y. D~CK Sl<iNAl 
Sl t f I(i, J 6, H, 10, 13, Fl, ~)4. ~'B. )1} HJH r Ull\1lNA IIUNS 

CABLE ASSFMBlY,DFCK SHiN"1 

SE.~ fin. J 3.10. n. 2H :14. I!, fOIi 11 HMINAlIUNS 

The figure numbers and assemblies follow a logical sequence of breakdown. If an assembly is further detailed 
elsewhere in this catalog, the figure is referenced in the description column (Arrow 4). 

F ICUllI 
&INDEX 
NUMBI H 

PAil I 
NUMHE Ii 

1----- --------

. 4 

J04()020} !> 

304~0211 2 

100)HO~!) J 
J04~)SbOl .-1 

30456301 H 

100130624 
1003051l!>-1 

1 ) 3 4 
- - ---- ~ ---, 

fiNAL ASSIMEIL Y 

5 -. ;,:-:::,~,;' 'u:L 
(SEE F ItOURF 129 r UH NHAI 

CONTROL SWll eH PIINE l ASS! MilL Y 
(SEE FIGUAl 9 FOH IlF] AllSI 

NUl,HEX,an 
Ae: POWE R SUPPL Y. liO HI 

Ae POWf A SUPPL V, ~)O HI 
(SEE FIGURf 4 FOH lH] All SI 

SCREW, MACHINE, SHNH. 10-3? ~ 
WASI-IE R, lOCK, NO 1(1 "'" 

4 

tJSJ\tH.r 
liN 

U)()! 

(lTV 
SPARES 

PE H 

R A B C 
,\SM 

1 

1 

4 
y {l 0 1 1 
Y () () ] 1 

3 
3 

Detailed figures refer back to the next higher overall view or next higher assembly (NHAI (Arrow 5). Assemblies that are 
not detailed can be ordered only as complete assemblies. 

A detail part may be unlisted for several reasons; it is part of a matched set, part of an assembly that is purchased as 
a unit, or part of a welded or bonded assembly. If you need an unlisted part, you must order the assembly that 
contains it, and not the detailed part. 

9356 vii 



LEVEL OF ASSEMBLY 

The indented parts list indicates the subordination of major assemblies, subassemblies, detail parts, and attaching 

hardware. The top assembly (figure numberl in each parts list is level 1 (Arrow 61. Descriptions preceded by a single 

dot (.) (Arrow 71 are second level assemblies or details which are subordinate to those not preceded by a dot. 
Descriptions for levels 3 and 4, are preceded by two dots·" .. ", are subordinate to level 2, or those preceded by 
one dot (Arrow 81. 

FIGURE 
PAHT 

& INDEX 
MJMBEH 

NUMBEH 

6 
47012:11u I 

47017410 g 

4?4?0361 I 
474203693 
424703701 
4?00~700 2 

474203681 
424203891 

6 470012001 
PN COMP 

PN COMP 

9 10037013 (I 
4200~Bl() q 

10 
·11 42024500 3 

·12 4?1J07l30 
n 4?07HIOO 

8 
USABLE ON CODE 

7 

[)f SCH IPTlON 

HOSf .. r.)( HAllS T "} 7', , {)N( I 

TURf. r I £)( IfH F (I;' )( :U; 0 

lJIVf HTf 11 VIII Vl 1I:;~;rMBL" 
CK I ('I) UP. 11100 PC AS!;( MAl Y 

CK T C(J, DC. 1!~()O PC ASti! MlIl Y 

fAN,AXIAL.1:J 1lVAt:. tJIN 111/\ 

Rf (;1 If II Fi A$~;I MIH .., 

S[HVI) !--frAT SINfo;, I\S~~fMHt 'r 

~[r fHi ')r(JH rH 1/\11:'; 

lHANS~ OHMf It A~;SfMHI Y 

r:AHl [ ASSI tl.lIH.' ',( HVf.l ~.It·NAI 

[ISI\I 
IJN 

I :nl 

II r 

If 

II 
II 

II 
II 

1 

1 

1 

/ 

10 
/ 

OTY 
SPAHES I'll! 

H A H C I\SM 

-
1 
1 

I vlO 
[) 11 1 

v 0 () 1 1 
1 

9 

I 
1 
1 

' y () () 1 1 

\ n () 1 1 

I 
I 
1 
1 
1 

1 
1 

Usable On Code identifies all related parts (Arrow 9). The code relationships are explained at the beginning of each 

list (Arrow 101. If there is no code identified, the specific part is interchangeable with all codes. 

NUMERICAL INDEX 

The numerical index beginning on page 6 of this catalog, list all part numbers in numerical order. The part number 
is cross referenced to each figure and index number where the part can be found in the catalog. For example 

(Arrow 11): Part No. 00010245·9 can be found on Figure 7, Index No. 33. 

NUMERICAL INDEX 

PART FIGURE PART HGUIH-
PAHT 

~I(;UR[ 
PART 

FIGUHl 

NUMBER &INDEX NUMBER 8oINU<X 
I-iUMBEA 

8oIN()[X 
NUMBEH 

80lNDEX 
NUMBER NlJMBEH NUMBER I-iUMBER 

11--. ~ 0000210H to / 1 100Bl1l10 (J 4 1 t1)OlIfiOO (J ',J 7'.1 'L'4 ~'040H ~l -1 ')~, 

0001074'> q 1 3] 10096]13 I ) l 4.'011 10f} H / i4 4:'4::'I)II~q ;1 :' !,o 
10031013 'J ] 9 100'1/:':'4 !I /'11 4~'011B()lJh ') /;~ ·l:'t1;'04?1 :, ;Jt1/ 

1003J0154 63 100qU4~,4 I, J <1 :'0 1 '~HlO .1 ~ 3'1 ·1;·,1;'04'!<1 !} ? lG 
100410109 121) 101110007 ~ (jH 4;'OIB200 8 :' J::' 4:'·1)1)·Pd !) 7 ~J:J 
10041011 I I III 10111004 I ? li~1 iL'(jI,::lion q :' 14 4;','1;)1)411 1, !I ~ ()!) 

viii 9356 



CHANGE BARS 

A Change Bar (Arrow 12) indicates latest revision of a parts list. These are changes that have occurred 
since the last issue date of the IPC. 

12-.. 
111 4;'0041,011 II 
II 4l4llllli '1 
1 ~1 4 :'OO!l400 ~) 

47004 IOU:I 
LI 4;>4:~J:l31 0 
14 01)01':))"0') 

":'OOf):.'on :1 
Hi 470nlOO4 

4l0W'100 I 

PART NUMBER COMPATIBI LlTY LIST 

1IIIIIIJHA~,SfMHIY 

HUll HIN(; 

tl\t\i.Uf!'H II ASSI1\.1Hl Y MANUAl 

TAKfLJP Brit ASSI MBI) AlITO U)A() 

COl.! AH, CI AMP Till 
~HSIIiA1N' COVfH ASSI MUI Y.lJPl'fH 
HE S T1IAIN I ASS!. Mill Y, IJPI'I H 

Af S THAIN' COVtlf A~~iEMRl Y. LOWE H 

H[~lItAIN' A~'Sf Mill Y.I OWl Ii 

Whenever (PN COMP) (Arrow 13) appears in the part number column, refer to the machine part number 
compatibility list for the latest part number. 

13--+-+-l; 47()OI:'01l I 

I fiN C(lMP 

H I I'N COM!' 
9 IIMI3IOI] 'I 

4:JOClhH1tllj 

10 4?1I014011 Ii 

9356 

(JIVE III fll VAl vi A:;:;t MIll , 
CK' C1I, up, HI()O PC 1\';:;( Mlil Y 

C~. 1 1:1 J. DC, 1 !lOU PC ,v;~a Mill Y 

I AN, AXIAl, 1]!lVAC.iI IN UII\ 

cCJvr HASSI MIt! y. III AH 

Ht-CTIf II H AS"if MBI Y 

• 0 () 1 
yon 1 

3 

1 

2 

ix 





9356 

1935 FORMATTER CONTROL UNIT 

ILLUSTRATED PARTS CATALOG 

Part No. 9356 

1 



32 
VIEW A 

~ .. 
0---43 

~43 
!---42 

DETAil A 

I 

2 

~~I~l/1llir I 34 

I \ 
I l./ I 

I t 

I 

I 26 

I 

FIGURE 1. BASIC ASSEMBLY 

EC 42894 
KIT PN 94583-2 

~ 
I "~I , "\\ 

I 
, I 

I 
I 
I 
I 
I 

", ,J 

9356 



rlGURE 
&INDEX 

PART 

NUMBER 
NUMBER 

1 

1- 43028201-2 
401671801-9 
4022519013 

- 1 43028405-9 
401671601-3 
402244501-1 

2 10013062-8 
3 401207002-7 
4 10013060-8 
5 401220001·3 

401219901-6 
- 6 42420230-7 
- 7 42420588-8 
- 8 43430335-0 
- 9 10013062-4 
-10 10030505-1 
-11 10026006-6 
-12 43430332-7 
-13 10013060-8 
-14 401229802-4 
-15 401645301-3 
-16 10013062-4 
-17 402570901-7 
-18 10186426-2 
-19 401519903-9 
-20 10013062-4 
-21 10003060-0 
-22 (PN COMP) 
-23 10013062-4 
-24 10030505-1 
-25 10026006-6 
-26 43430345-9 

43430413-5 
-27 43430346-7 
-28 00023227-2 
-29 50050050-9 
-30 401208002-6 

402208602-1 

-31 33001356-6 
-32 10028061-9 
-33 401560804-7 

43032301-4 
401671701-1 

-34 10096348-7 
-35 401656701-0 

43011602-0 
-36 43430350-9 
-37 10003026-7 
-38 403763901-7 

-39 43051200-4 
-40 00023227-2 
-41 401253302-4 
-42 10013064-0 
-43 10092035-4 
-44 10003064-2 
-45 10030505-1 
-46 10026006-6 
-47 10075022-3 
-48 10028061-9 

9356-101 

9356 

DESCRIPTION 

2 3 4 

BASIC ASSEMBLY 
BASIC ASSEMBLY, lEe 
BASIC ASSEMBLY (435 KIT) 

COVER ASSEMBLY, TOP REAR 
COVER ASSEMBLY, TOP REAR, VDE CERT I F IED 
COVER ASSEMBLY, TOP REAR, (435 KIT) 
(SEE FIGURE 2 FOR DETAILS) 
SCREW, MACCHINE, SBNH, 1-32 X .375 
COVER, CARD CAGE 
SCREW, MACHINE, SBNH. 10-32 X .250 
COVER, FRONT, WHITE 
COVER, FRONT, BLACK 
RETAINER, FILTER, FCU 
FILTER, FAN. FCU 
LATCH SPRING 
SCREW, MACHINE, SBNH, 10·32 X .375 
WASHER. LOCK #10 
WASHER, LOCK 1110 
COVER, BOTTOM 
SCREW, MACHINE, SBNH. 10-32 X .250 
BRACKET. CABLE STRAIN RELIEF 
BRACKET, REAR 
SCREW, MACHINE, SBNH, 10-32 X .375 
CARD GUIDE ASSEMBLY 
SCREW, SPH, TF, 3 LOBE. 6-32 X .375 
TILT SLIDES, FORMATTER 
SCREW, MACHINE, SBNH, 10-32 X .375 
SCREW, MACHINE. SFM, PS, 10-32 X .375 
BACKPANEL ASSEMBLY 
SCREW, MACHINE, SBNH. 10-32 X .375 
WASHER, LOCK 1110 
WASHER, FLAT, A, 1110 
LABEL, CARD CALLOUT 
LABEL. CARD CALLOUT, VDE 
LABEL, CARD SLOTS 
R-LABEL, SUB ASSEMBLY 
LOGO, C~A 
LABEL, 10, 1935 FCU 

LABEL, 10. 1935-IEC 

LABEL, GROUND 

NUT, HEX, 10-32 
CHASSIS. WELDMENT 
POWER SUPPLY BASE PLATE ASSEMBLY 
POWER SUPPLY BASE PLATE ASSEMBLY, VDE 
SCREW, SHOULDER, 10-32 

POWER SUPPLY 
POWER SUPPLY, VDE 
BASE PLATE 
SCREW. FLAT HEAD, 6-32 X .375 
HARNESS, DC 

JUMPER ASSEMBLY-POWER SUPPLY 
LABEL, SUBASSEMBLY 

BRACKET, SUPPORT 
SCREW, MACHINE, SBNH, 10-32 X .625 PC 
WASHER, NO. 10, SHOULDER, NYLON 
SCREW, MACHINE. SFH, PS, 10-32 X .625 
WASHER, LOCK, HEL, MED, PS, 10 
WASHER, FLAT, A, #10 
CABLE CLIP, T, 1.750 NO. 10 
NUT, HEX, 10-32 

EC 42894 
KIT PN 94583-2 

CTY 
USABLE ON 

PER 
CODE 

ASM 

A 1 
B 1 I 
C 1 
A 1 
B 1 I 
C 1 

4 
1 
3 
1 
1 
2 
1 
2 
2 
2 
2 
1 
3 

B 1 
1 
4 
2 
16 
2 
8 
4 
1 
3 
3 
3 

A,C 1 
B 1 

1 
1 
1 

A,C 1 

B 1 

A,C 2 

2 
1 

A,C 1 
B 1 

2 

A,C 1 
B 1 

1 
2 
1 I 

AR 
1 
1 
1 
2 
1 
1 
1 
1 
1 

3 



I 

4 

10 . 
~ 

9_<!I 

~8 

I 

I 
0-33 

21 

FIGURE 2. COVE R ASSEMBLY, TOP REAR 

EC 44651 
KIT PN 99408·7 

I 
I « 

32 

1814 

9356 



FIGURE 
& INDEX 
NUMBER 

2-

2 

3 
- 4 
- 4A 

- 5 

6 

7 

8 
- 9 
-10 

-11 

-12 

-13 
-14 

-15 

-16 

-17 
-18 

-19 

-20 

-21 

-22 

-23 

-24 

-25 

-26 
-27 

-28 

-29 

-30 

-31 

-32 

-33 

-34 

-35 

-36 

-37 

9356-201 

9356 

PAHT 
NUMBE:R 

43028405-9 

401671601-3 

402244501-1 

10037012-1 

10037042-8 

10013028-5 

00010257-4 

10030503-6 

10028003-1 

10058079-4 

10058102-4 

43029202-9 

400400801-9 

10013026-9 

10028003-1 

10030503-6 

10026004-1 

10075022-3 

10013026-9 

10028003-1 
10030503-6 

401533903-1 
401533903-:1 
402242101-2 

10013026-9 

10013028-5 

10028003-1 

10030520-0 

10077125-2 

10013025-1 

10030503-6 

10097203-3 

43029101-3 

401526701-8 

43430348-3 

00002533-8 

42420582-1 
402260501-0 

10013028-5 

10030520-0 

10030503-6 

10028003-1 

10075065-2 

10075020-7 

10057016-7 

40159706-4 

401252103-7 

DESCRIPTION 

1 234 

COVER ASSEMBLY, TOP REAR 

COVER ASSEMBLY, TOP REAR, VDE CERTIFIED 

COVER ASSEMBLY, TOP REAR, (435 KIT) 
(SEE FIGURE 1 FOR NHA) 

FAN, AXIAL, 115CFM, 115VAC, 50/60 

FAN, AXIAL, 115CFM ,115VAC, 50/60, VDE 

SCREW, MACHINE, SBNH, 6-32 X .625, PS 
R-FINGER GUARD 

WASHER, LOCK, HEL, MED, PS, NO.6 
NUT, HEX, 6-32 

FILTER, LINE, lOA, 115VAC, 60 HZ 

FILTER, LINE, lOA, 115VAC, 60 HZ, VDE 

VARISTOR ASSEMBLY 

VARISTOR ASSEMBLY, VDE 

SCREW, MACHINE, SBNH, 6-32 X _375 

NUT, HEX, 6-32 

WASHER, LOCK, HEL, MED, PS, NO.6 
WASHER, FLAT NO.6 

CLAMP, CABLE, 1 3/4. NO. 10 

SCREW. MACHINE. SBNH. 6-32 X .375 

NUT, HEX. 6-32 

WASHER. LOCK, HEL. MED. PS, NO_ 6 
HARNESS, AC 

HARNESS, AC, VDE 

HARNESS, AC, VDE (435 KIT) 

SCREW, MACHINE, SBNH, 6-32 X .375 

SCREW, MACHINE, SBNH. 6-32 X .625 
NUT, HEX. 6-32 

WASHER, EXT TOOTH #6 

CIRCUIT BREAKER, T. 1 p. PO. 4A, 250V, H, IN RUSH 

SCREW, MACHINE, SBNH. 6-32 X .312 

WASHER, LOCK. HEL, MED, PS, NO.6 
BUSHING. STRAIN RELIEF, 2# 16 AWG 

POWER CORD. ASSEMBLY 

POWER CORD, ASSEMBLY, VDE 

DECAL-CONN_ LOCATION 

LABEL, WARNING 

LABEL. FCU CAUTION 

HARNESS, GROUNDING. FORMATTER 

SCREW, MACHINE. SBNH, 6-32 X 5/8, PS 

WASHER. LOCK, EXT. MED. PS, NO_ 6 

WASHER, LOCK, HEL. MED. PS, NO.6 
NUT, HEX, 6-32 

CLAMP, CABLE. FLAT. ADHESIVE BACK 

DELETED 

CLAMP, CABLE, T 

TUBING, EL, SPIRAL 

LABEL, ON-OFF 

COVER, TOP REAR 

EC 42894 
KIT PN 94583-2 

USABLE ON 

CODE 

A 
B 
C 

A 

B 

A 

B 
A 
B 

A 

B 
C 

A,B 

C 

A 
B 

C 
C 

C 
C 
C 
C 

C 
C 

aTY 

PER 

ASM 

2 

2 
8 
2 
8 
8 
1 

1 

1 

1 

3 
3 
3 
3 
3 
1 

1 
1 

1 

1 

1 

1 

1 

2 
2 
1 

2 
2 
1 

1 

1 

1 

1 

1 

1 

2 

2 
2 
2 
2 

2 
AR 

1 

1 

I 

I 

5 



PART FIGURE 

NUMBER & INDEX 
NUMBER 

00002533-8 2-25 
00010257-4 2-3 
00023227-2 1-28 
00023227-2 1-40 
00023227-2 2-26 

10037012-1 2-1 
10057016-7 2-35 
10058079-4 2-5 

10058102-4 2-5 
10075020-7 2-34 
10075022-3 2-11 
10075022-3 1-47 
10075065-2 2-32 

10077125-2 2-19 
10097203-3 2-21 
33001356-6 1-31 
42420230-7 1-6 
42420582-1 2-26 

42420588-8 1-7 
43011602-0 1-35 
43028201-2 1-REF 
43028405-9 1-1 
43028404-2 2-REF 
43029101-3 2-23 

43029202-9 2-6 

43032301-4 1-REF 

43051200-4 1-39 
43430332-7 1-12 
43430335-0 1-8 
43430336-8 1-15 
43430340-0 1-5 

43430345-9 1-26 
43430346-7 1-27 
43430348-3 2-24 
43430350-9 1-36 
43430357-4 1-30 
43430413-5 1-26 
50050050-9 1-29 

9356-Nll 

6 

NUMERICAL INDEX 

PART FIGURE 

NUMBER & INDEX 
NUMBER 

40040080 1-9 2-6 
401207002-7 1-3 
401219901-6 1-5 
401220001-3 1-5 
401229802-4 1-14 

401252103-7 2-37 
401253302-4 1-41 
401519903-9 2-19 
401526701-8 2-23 

40153390 3- 1 2-15 
401560804-7 1-33 
401597601-4 2-36 
401645301-3 1-15 
401656701-0 1-35 

401671601-3 1-1 
401671601-3 2-REF 
401671701-1 1-REF 
401671801-9 I-REF 

402208602-1 1-30 

402242101-2 2-15 
402244501-1 2-REF 
402244501-1 1-1 
402251901-3 1-REF 
402260501-0 2-27 
402570901-7 1-17 

40326390 1 -7 1-38 

EC 42894 
KIT PN 94583-2 

PART 
NUMBER 

FIGURE 
&INDEX 
NUMBER 

I I 
9356 



Pleas(~ ~pve us your cOll1llwnts on this manudl. 

READER'S 
COMMENT 
FORM 

Your constrlJctlvl~ criticism can Iwlp m produCt! hl!ttl~r publications in the future. Give specific page and line 

referl!llcf!S when! they arp appropllilte. If YOll WOIdd Ilkl! <l rf!ply. be Sllrl! to Include your name and address. 

Thank you for your comments. 

No postage IS leqUIrf!d If mailf'd In tIl!! U.S.A. 

1935 FORMATTER CONTROL UNIT 9356 



YOUR COMMENTS PLEASE 

This manual is a Field Engineering tool. If it contains incorrect or inadequate information, it is no better 
than a broken screwdriver. Your comments and suggestions could help us make this manual and others 
into more useful tools. Won't you take a few minutes to jot down your suggestions on the back of this 
form? 

No postage is required if mailed in the U.S.A. 

I 
\" 
I~ 
Ig 
I 
I 
I 
I 
I 
I 

Fold Fold I ------ --- --- --- --- --- --- -------- --- --- --- --- ----, 

Fold 

BUSINESS REPLY MAIL 
No postage stamp necessary if mailed in the U.S.A. 

Postage will be paid by: 

Storage Technology Corporation 
P.O. Box 98 
Louisville, Colorado 80027 

Attn: Technical Publications 

\ 

First Class 
Permit 2 

Louisville, 
Colorado 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

--- --- --- --- --- --- --- ---- ~d---i 

® 

STORAGETECHNOLOGYCOR~ 
P.O. Box 98 
Louisville, Colorado 80027 

Form No. STC 0708 

I 
I 
I 
I 
I 
I 
I 
I 
I 


